
 

A division of the Department of Finance, Services and Innovation 

 

 

 

 
 

 

 

Wingecarribee Shire Council 

Integrated Water Cycle Management Strategy 
Issues Paper 
 

Report Number: WSR - 16020 

May 2017 

 

 

 

 

 

 

 

 

 



Wingecarribee Shire Council – IWCM Issues Paper 

 

 

 



 

A division of the Department of Finance, Services and Innovation 

 

 

 
Document Control 

Version Author Reviewer 
Approved for Issue 

Name Date 

Draft 1 
Jennifer Blaikie / 
Gareth Clemens 

Glenn 
Fernandes 

Glenn 
Fernandes 

26/4/2016 

Draft 2 
Glenn 
Fernandes 

 
Glenn 
Fernandes 

12/5/2016 

Final Gareth Clemens 
Glenn 
Fernandes 

Glenn 
Fernandes 

15/5/2017 

 

 
[...]
Bundanoon water supply sources water from Bundanoon Creek Dam.  The dam is sited in a steep 
valley with the fringes of the lake mostly covered by thick vegetation, both in the Meryla State Forest 
and privately held land. The dam has a volume of approximately 2,000 ML. 

Bundanoon Creek Dam is located 7km east of Exeter and has a catchment of 54 km2.  It drains into 
the Kangaroo River catchment, feeding Lake Yarrunga (catchment 5750 km2 and impounded by 
Tallowa Dam), the primary water source utilised by Shoalhaven Water.  Water from Lake Yarrunga 
is transferred via Bendeela Pondage and Fitzroy Falls Reservoir to Wingecarribee Reservoir.   

3.2.3 Medway Dam catchment 

The majority of the Medway Dam catchment has been cleared with a narrow strip of uncleared land 
around the edges of the lake.  The catchment includes Sutton Forest, Werai and most of Moss Vale 
along with a stretch of the Hume Highway and the Berrima cement works. 

3.3 Water treatment plants 

Design capacities for Wingecarribee and Bundanoon water supply schemes are given in Table 3.2. 
Medway WTP has a design flow of 126 L/s and a design capacity of 8 ML/d. 

 

Table 3.2: Water supply scheme capacities 

Unit 

Wingecarribee  Bundanoon 

Design Flow 
(L/s) 

Design 
Capacity  

Design Flow 
(L/s) 

Design 
Capacity 

Raw Water Intake 500  130  

Raw Water Pumping Station 500  130  

Water Treatment Plant 500 42.00 ML/d 126.00 10.00 ML/d 

Clear Water Pump 475 L/s  130   

Clear Water Tank - 3.00 ML - 0.156 ML 

 

The process flow diagrams for Wingecarribee WTP and Bundanoon WTP are shown in Figure 3.4 
and Figure 3.5 respectively. When in operation the Medway WTP used a conventional treatment 
system, consisting of flocculation, sedimentation, gravity sand filtration and disinfection. 

Wingecarribee WTP was operated under EPA licence number 3187 until it was surrendered on 9 
May 2001. Bundanoon WTP and Medway WTP were operated under EPA Licence numbers 2649 
and 1800 respectively until both licenses were surrendered on 22 April 2002. In all cases the only 
licensed discharge was supernatant from the sludge lagoons. All at both WTPs, the supernatant 
from the sludge lagoons is now returned to the head of the plant/ 

 



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

25 

 

Figure 3.4: Wingecarribee water treatment plant schematic 

 

 

Figure 3.5: Bundanoon water treatment plant schematic 



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

26 

3.4 Water Distribution System 

The Wingecarribee Shire water distribution system comprises thirty one treated water storages, ten 
booster pump stations and over 650 km of trunk, distribution and reticulation mains. The current 
capacity of Bundanoon WTP greatly exceeds the demands of the Bundanoon and Exeter reservoir 
zones, therefore Council has been considering supplying some of the areas around Moss Value and 
New Berrima from Bundanoon. In order to aid understanding, the areas that may be switched will be 
referred to as the Wingecarribee South water supply area.  The reservoir sizes are given in Table 
3.3. 

Table 3.3: Wingecarribee and Bundanoon water supply scheme reservoir capacities 

Wingecarribee Wingecarribee South Bundanoon 

Reservoir Size Reservoir Size Reservoir Size 

Berrima 0.46 ML Blakes Hill 2.27 ML Bundanoon (Large) 1.36 ML 

Burrawang 3.30 ML Hill Rd 10 ML Bundanoon (Small) 2.5 ML 

Colo Vale 0.68 ML Hill Rd (high level) 0.68 ML Exeter 4.55 ML 

East Bowral 5.00 ML New Berrima 0.59 ML Werai Balance Tank 0.23 ML 

Gib North 6.00 ML Woodville Rd 2.29 ML   

Gib High 0.50 ML     

Hill Top 1.60 ML     

Hopewood 2.28 ML     

Kimberly 0.14 ML     

Murchison St 0.23 ML     

Oxley Dr (Concrete) 10 ML     

Oxley Dr (Steel) 2.28 ML     

Robertson 0.68 ML     

Soma Ave 1.24 ML     

Spencer 2.30 ML     

West Bowral 2.50 ML     

Welby 1.43 ML     

Willow Vale 10 ML     

Yerrinbool 1.20 ML     

3.5 Sewerage Schemes 

3.5.1 Overview 

Wingecarribee Shire Council operates six sewage collection and treatment schemes: Berrima, 
Bowral, Bundanoon, Mittagong, Moss Vale and Robertson. The sewage scheme service area is 
mapped in Figure 3.6. 



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

27 

 

Figure 3.6: Wingecarribee Shire sewerage service area (Robertson scheme not shown) 

3.5.2 Berrima Sewerage Scheme 

Berrima STP is located approximately 2 km south-west from the centre of Berrima and services the 
smaller residential lots in Berrima and New Berrima.  Many larger lots (5000 m2 and up) are not 
serviced. The system is serviced by a conventional gravity sewerage system, comprising seven (7) 
pump stations.  

Plant inflows are directed to the STP inlet works via a single pump station (SPS-BE5). A pump 
hierarchy diagram can be found in Appendix B. 

Robertson STP 



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

28 

 

Figure 3.7: Berrima Sewerage Scheme  

STP Description 

Berrima STP is a 2,000 EP capacity STP that utilizes a Pasveer channel for secondary treatment 
and chemical phosphorous removal to treat sewage. Effluent is discharged to Oldbury Creek. 
Details on process unit capacities are given in Table 3.4. 

A process flow diagram for Berrima STP can be found in Appendix C. 

Table 3.4: Berrima STP - Process Units and Capacities 

Process Unit Capacity 

STP Design Capacity  

Design Population 2,000 EP 

ADWF 0.48 ML/d (5.6 L/s) @ 240 L/EP/d 

PDWF 2 x ADWF (11.1 L/s) 

PWWF 7 x ADWF (38.9 L/s) 

1 x P2000 Pasveer channel (including screening) 2,000 EP 

Chemical dosing consisting of:   

Liquid alum for P removal Alum storage tank 

1 x catch pond  
Capacity: 530 m

3
 

1 days detention at ADWF 

1 x effluent detention pond  
Capacity: 16,000 m

3
 

30 days retention at ADWF 

2 x sludge lagoons  
Effective volume: 570 m

3
 each 

Fill time: 6 months each 

SPS

Pump 

rate (L/s)

BE1 10

BE2 5

BE3 5

BE4 5

BE5 20

BE6 5

BE7 5



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

29 

Process Unit Capacity 

1 x Sludge Drying Bed 
Approx total area: 1,000 m

2
 

Divided into six sections 

Biosolids Management 

Stabilisation grade B of biosolids is targeted for all 
WSC STPs. Council has a biosolids management 
plan. Currently biosolids from each plant are used at 
Moss Vale STP to remediate the site. 

Effluent Management Effluent is discharged to Oldbury Creek 

 

License requirements and non-compliances 

The EPA licence for this site (number 3575) specifies monitoring of: 

1. Volume of effluent discharged to Oldbury Creek, this is limited to a maximum of 1,300 kL/day 
2. Quality of effluent discharged 
3. Quantity of influent. Flows less than or equal to 38 L/s must be fully treated by screening, 

activated sludge treatment (including biological Nitrogen removal), chemical dosing for 
phosphorus removal and tertiary ponding. Flows over 38 L/s may be treated through 
extended aeration and ponding. 

Recent non-compliances are summarised in Table 3.5. 

Table 3.5: Berrima Sewerage Non-compliances 

Year starting Type of non-compliance 

1 May 2014 
The 100 percentile limit of pH was not met due to algal bloom. Algal bloom is 
occasional occurrence in the tertiary pond. However the council will investigate 
possible remedial measures in the 15/16 financial year 

1 May 2013 

Exceedance of the daily volume limit due to high rainfall resulting in higher inflows to 
the plant  

Failed to supply annual return Statement of Compliance details relevant to Pollution 
Incident Response Management Plan (PIRMP) 

1 May 2012 Exceedance of daily volume due to high rainfall in the catchment (on 4 occasions) 

1 May 2011 
Daily volume limit exceeded during reporting period due to high rainfall. (on 14 
occasions) 

1 May 2010 
pH limit exceeded due to algae growth.  

Daily volume limit exceeded. 

 

3.5.3 Bowral Sewerage Scheme 

Bowral STP is located approximately 2 km from the centre of Bowral. The plant receives sewage 
from development within the area of Bowral, East Bowral and Burradoo. The system is serviced by a 
conventional gravity sewerage system, and sewage flows are delivered to the STP through two 
trunk gravity mains from Bowral and a trunk rising main from Burradoo.  

The plant inflows are directed to a lift pump station prior to the inlet works. Sewage overflows 
greater than lift pump station capacity, or in the event of power failure, are diverted from the lift 
pump station into the storm detention pond, which subsequently overflows directly to Mittagong 
Rivulet. 

A pump hierarchy diagram can be found in Appendix B. 



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

30 

 

Figure 3.8: Bowral Sewerage Scheme 

STP Description 

Bowral STP is a 14,600 EP capacity STP that Bowral STP is a 14,600 EP capacity STP that utilizes 
one IDEA reactor and two Pasveer channels for secondary treatment and chemical phosphorus 
removal to treat sewage. The effluent is filtered and disinfected via a UV unit prior to discharge to 
Wingecarribee River. Some treated effluent from the STP is currently reused at the STP.  

A process flow diagram for Bowral STP can be found in Appendix C. 

Table 3.6: Bowral STP – Process Units and Capacities 

Process Unit Capacity 

STP Design Capacity  

Design Population 14,600 EP 

ADWF 3.46 ML/d (40 L/s) @ 240 L/EP/d 

DDWF 3 x ADWF (120 L/s) 

DWWF 7 x ADWF (280 L/s) 

1 x sewage lift PS 

280 L/s. Max of 340 L/s 

Inflow excess of 280 L/s diverted to storm detention 
pond 

SPS

Pump 

rate (L/s)

BW1 Pump 1 50

BW1 Pump 2 50

BW2 Pump 1 10

BW2 Pump 2 10

BW3 Pump 1 10

BW3 Pump 2 10

BW4 Pump 1 5

BW4 Pump 2 5

BW5 Pump 1 5

BW5 Pump 2 5

BW6 Pump 1 10

BW6 Pump 2 10

BW7 Pump 1 5

BW7 Pump 2 5

BW8 Pump 1 < 5

BW8 Pump 2 < 5

BW9 5

BW10 5

BW11 Pump 1 50

BW11 Pump 2 50

BW12 Pump 1 30

BW12 Pump 2 30

BW13 Pump 1 < 5

BW13 Pump 2 < 5

BW14 Pump 1 5

BW14 Pump 2 5

BW15 < 5

Lift PS Pump 1 280

Lift PS Pump 2 280

Lift PS Pump 3 280



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

31 

1 x inlet works with screening 

No grit removal 
Step screen capacity: 380 L/s  

1 x storm detention pond  
Capacity: 17,000 m

3
  

5 days at ADWF 

1 x IDEA reactor 10,600 EP 

2 x P2000 Pasveer channel 2,000 EP each 

Chemical dosing consisting of:   

Liquid alum for P removal Alum storage tank: 22.5 kL (two months storage) 

Caustic dosing Caustic storage tank: 22.5 kL (30 days storage) 

1 x catch pond  
Capacity: 1,357 m

3
 

9.4 hours storage at ADWF 

2 x cloth media filters Maximum capacity: 135 L/s 

1 x UV disinfection unit  
Design flow (full UV treatment): 55 L/s 

Maximum (partial treatment) flow: 135 L/s 

2 x sludge lagoons  
Effective volume: 5.5 ML each 

Fill time: 8 month each 

4 x sludge drying beds  

Management area: 2 large – approx. 1,450m
2
 each, 2 

small – approx. 600m2 each 

Average sludge depth: 200 mm 

Onsite effluent reuse system, consisting of:   

1 x recycled water storage tank 35 kL 

1 x effluent lift pump (tank top up) Capacity: 7 L/s at 5 m head 

2 x pressure pumps (duty/standby) Capacity: 0.5 L/s at 15 m head 

Biosolids Management 

Stabilisation grade B of biosolids is targeted for all 
WSC STPs. Council has a biosolids management 
plan. Currently biosolids from each plant are used at 
Moss Vale STP to remediate the site. 

Effluent Management 
Effluent is discharged to Wingecarribee River 

Some treated effluent currently reused at the STP 

 

License requirements and non-compliances 

The EPA licence for this site (number 1749) specifies monitoring of: 

1. Volume of effluent discharged to Wingecarribee River, wet weather discharge to Mittagong 
Creek and discharge to effluent utilisation area. This is limited to a combined maximum of 
14,700 kL/day 

2. Quality of effluent discharged and ambient water quality upstream and downstream of the 
effluent discharge point on the Wingecarribee River 

3. Flow between tertiary filters and the UV disinfection unit 

Table 3.7: Bowral sewerage non-compliances 

Year starting Type of non-compliance 

1 May 2014 
Exceed 50%ile limit for Total Nitrogen & 90%ile for Total Phosphorus due to heavy 
periods of prolonged rainfall.  



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

32 

Year starting Type of non-compliance 

1 May 2013 

Exceedance of the 50 percentile concentration limit for total nitrogen due to high 
loadings at the treatment plant  

Failed to supply annual return Statement of Compliance details relevant to Pollution 
Incident Response Management Plan (PIRMP) 

1 May 2012 
Exceedance of the 50 percentile concentration limit for Nitrogen due to potentially high 
concentration of loadings being received at the plant. 

1 May 2011 

50 percentile Nitrogen concentration limit exceeded, perhaps due to high loadings 
being received at the plant and 90 percentile Total Phosphorus concentration limit 
exceeded limit for various reasons (on 6 occasions) 

Exceedance of load limits for Total Suspended Solids (Enclosed Waters) due to high 
flows being received at the plant, system failure and solids build up. Various actions 
taken to prevent recurrence.  

Daily volume limit exceeded due to periods of high consistent rainfall (on 4 occasions) 

1 May 2010 
Exceeded 50 percentile concentration limit for Total Nitrogen  

Exceeded 90 percentile concentration limit for Total Phosphorus 

3.5.4 Bundanoon Sewerage Scheme 

Bundanoon sewerage scheme serves the community of Bundanoon. The system is serviced by a 
conventional gravity sewerage system, comprising eleven (11) pump stations. The main gravity 
trunk feeds directly to the STP, located 1.75 km from Bundanoon town centre. 

All sewage gravitates into the reception chamber of the inlet works via the trunk main. Flow greater 
than the inlet works capacity overflows to the storm detention pond, which can then overflow to 
Reedy Creek during extreme flow events. 

A pump hierarchy diagram can be found in Appendix B. 

 

Figure 3.9: Bundanoon Sewerage Scheme 

SPS

Pump 

rate (L/s)

BU1 27

BU2 31

BU3 Pump 1 7

BU3 Pump 2 7

BU4 15

BU5 Pump 1 13

BU5 Pump 2 13

BU6 Pump 1 13

BU6 Pump 2 2

BU7 Pump 1 4

BU7 Pump 2 1

BU8 2

BU9 Pump 1 2

BU9 Pump 2 1

BU10 Pump 1 6

BU10 Pump 2 2

BU11 Pump 1 16

BU11 Pump 2 2

BU12 Pump 1 7

BU12 Pump 2 1



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

33 

STP Description 

Bundanoon STP has a design capacity of 5,400 EP and is comprised of an IDEA reactor and 
Pasveer channel for secondary treatment, cloth media filters, UV disinfection, and chemical 
phosphorous removal. All sewage gravitates into the reception chamber of the inlet works via the 
trunk main. Treated effluent is discharged to Reedy Creek, and some is recycled for use in irrigating 
a sports fields and agricultural land.  

A process flow diagram for Bundanoon STP can be found in Appendix C. 

Table 3.8: Bundanoon STP – Process Units and Capacities 

Unit Capacity 

STP Design Capacity  

Design Population 5,400 EP 

ADWF 1.14 ML/d (13.2 L/s) @ 210 L/EP/d 

DDWF 3 x ADWF (39.4 L/s) 

DWWF 7 x ADWF (92.4 L/s) 

PWWF 8.5 x ADWF (112.2 L/s) 

1 x inlet works with screening and grit removal  

Max inflow = 128.4 L/s 

Inflow from sewage main in excess of 112 L/s 
diverted to detention pond 

1 x storm detention pond  
Capacity: 7,200 m

3
 

6.3 days storage at ADWF 

1 x IDEA reactor 3,400 EP 

1 x P2000 Pasveer channel 2,000 EP 

Chemical dosing, consisting of:   

Liquid alum for P removal Alum storage tank: 30 kL 

Liquid lime for pH correction Lime slurry tank: 200 L  

1 x catch/balance pond  
Balance volume: 368 m

3
 

Catch volume: 470 m
3
 

2 x cloth media filters Maximum capacity: 60 L/s 

1 x UV disinfection unit  
Design flow (full UV treatment): 60 L/s 

Maximum (partial treatment) flow: 302 L/s 

2 x sludge lagoons   
Effective volume: 2,150 m

3
 each 

Fill time: 6 months each 

4 x sludge drying beds  
Management area: 1,590 m

2
 each 

Maximum depth of storage: 350 mm 

Onsite effluent reuse system, consisting of:   

1 x reclaimed water storage tank 117 kL 

1 x effluent low lift PS Capacity: 45 L/s 

1 x VSD pressure pump for on-site reuse Capacity: 0.5 to 3.0 L/s at 55 m head 

1 x turbine pump for off-site agricultural reuse Capacity: 45 L/s 

Biosolids Management 
Stabilisation grade B of biosolids is targeted for all 
WSC STPs. Currently biosolids from each plant are 
used at Moss Vale STP to remediate the site. 



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

34 

Unit Capacity 

Effluent Management 

Treated effluent is discharged to Reedy Creek, 

Some effluent is recycled for use in irrigating a sports 
fields at Ferndale reserve and agricultural land.  

License requirements and non-compliances 

The EPA licence for this site (number 2436) specifies monitoring of: 

1. Volume of effluent discharged to Reedy Creek and discharge to the two effluent utilisation 
areas at the sports field and agricultural area. This is limited to a combined maximum of 
9,500 kL/day, including a maximum of 220 kL/day and 3,900 kL/day at the sports field and 
agricultural area respectively. 

2. Quality of effluent discharged and ambient water quality upstream and downstream of the 
effluent discharge point on Reedy Creek. 

3. Flow at the inlet channel of the STP 

Table 3.9: Bundanoon sewerage non-compliances 

Year starting Type of non-compliance 

1 May 2014 None 

1 May 2013 
Failure to supply annual return Statement of Compliance details relevant to Pollution 
Incident Response Management Plan (PIRMP) 

1 May 2012 None 

1 May 2011 None 

1 May 2010 Exceedance of pH limit 

3.5.5 Mittagong Sewerage Scheme 

Mittagong STP receives sewage from development within the areas of Mittagong, Willow Vale, 
Braemar, Hilltop, Colo Vale and Aylmerton. The system is serviced by a conventional gravity 
sewerage system, comprising nineteen (19) pump stations. Sewage is delivered to the STP inlet 
works via a single pump station (Willow Vale 1 SPS).  

A pump hierarchy diagram can be found in Appendix B. 



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

35 

 

Figure 3.10: Mittagong Sewerage Scheme 

STP Description 

The Mittagong STP currently has a design capacity of 14,000 EP and utilizes two IDAL reactors for 
secondary treatment, chemical phosphorus removal and UV disinfection to treat sewage.  

There is no storm diversion before the main reactors (diversion occurs post IDALs) and the process 
has been designed to hydraulically cater for a peak flow of 7 x ADWF. Treated effluent is discharged 
into Mittagong Creek, with some effluent reused at the Highlands Golf Course. In high flow events 
the storm detention pond will overflow to Sheepwash Creek. 

A process flow diagram for Mittagong STP can be found in Appendix C. 

Table 3.10: Mittagong STP – Process Units and Capacities 

Unit Capacity 

STP Design Capacity  

Design Population 14,000 EP 

ADWF 3.18 ML/d (36.8 L/s) @ 230 L/EP/d 

DDWF 3.5 x ADWF (129 L/s) 

DWWF 7.3 x ADWF (269 L/s) 

1 x sewage lift PS (Willow Vale 1) 
355 L/s for 2-3 minutes. Approximately 64 starts per 
day  

1 x inlet works with screening (No grit removal) Max inflow = 355 L/s  

SPS

Pump 

rate (L/s)

AM1 10

AM2 10

AM3 10

CV1 10

CV2 10

HT1 35

HT2 10

HT3 10

HT4 10

HT5 10

HT6 10

HT7 10

HT8 30

MT1 200

MT2 10

MT3 10

MT4 10

MT5 10

MT6 10

MT7 30

MT8 10

MT9 10

WV1 320



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

36 

Unit Capacity 

2 x IDAL reactors with selector 

14,000 EP 

Flow above 5.7 ADWF receive insufficient aeration 

Flows above 7 ADWF are diverted to wet weather 
storage 

HRT in selector at PDWF: approx 1 hr 

Chemical dosing, consisting of:   

Liquid alum for P removal 3 x Alum storage tanks: 54 kL total 

1 x storm detention pond  
Capacity: 22,000 m

3
 

77 hours storage at design flow (7 x ADWF) 

1 x balance tank  
Capacity: 465 kL 

3.5 hours at ADWF 

1 x secondary clarification pond  
Capacity: 3.5 ML 

255 days sludge storage 

2 x UV disinfection units  
Design flow (full UV treatment): 

Maximum (partial treatment) flow: 190 L/s 

4 x sludge lagoons  
Effective volume: 2,638 m

3
 each 

Fill time: 3 months each 

6 x Disused sludge drying beds (currently Geotubes® 
replacing drying beds) 

Management area: 533 m
2
 each 

Biosolids Management 
Stabilisation grade B of biosolids is targeted for all 
WSC STPs.  

Effluent Management 
Treated effluent is discharged into Mittagong Creek 

Some effluent is reused at the Highlands Golf Course. 

License requirements and non-compliances 

The EPA licence for this site (number 10362) specifies monitoring of: 

1. wet weather overflow volumes and quality of effluent released into Sheepwash Creek 
2. volume and quality of effluent discharged into Iron Mines Creek (measured at the treated 

effluent pumping station). This is limited to 23,000 kL/day. 

Recent non-compliances are summarised in Table 3.11. 

Table 3.11: Mittagong sewerage non-compliances 

Year starting Type of non-compliance 

1 May 2014 
Exceeded 50 percentile concentration limit for Nitrogen (total) due to potentially high 
concentration loadings being received at the plant.  

1 May 2013 
Failure to supply annual return Statement of Compliance details relevant to Pollution 
Incident Response Management Plan (PIRMP)  

1 May 2012 None 

1 May 2011 None 

1 May 2010 Exceedance of pH limit  

1 May 2009 

Daily volume limit exceeded at EPA Point 1 due to high rainfall in catchment 6-8/2/10 
and 15/2/10. Plant upgrade commissioned giving significant increase in process 
capacity and utilisation of STP lagoon storage (on 2 occasions) 

Failure to sample at required frequency EPA Pt 2 - due to use of treated effluent stored 
in tertiary dam for plant augmentation project only 11 samples obtained.  

Non-compliance with 90% concentration limit for ammonia.  



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

37 

3.5.6 Moss Vale Sewerage Scheme 

Moss Vale STP plant receives sewage from development within the area of Moss Vale. The system 
is serviced by a conventional gravity sewerage system, comprising twelve (12) pump stations. The 
main gravity trunk feeds directly to the STP, located approximately 2 km from the centre of Moss 
Vale. 

A pump hierarchy diagram can be found in Appendix B. 

 

Figure 3.11: Moss Vale Sewerage Scheme 

STP Description 

Bowral STP has a design capacity of 9,000 EP and utilizes two IDEA reactors for secondary 
treatment, chemical phosphorus removal and UV disinfection to treat sewage. Treated effluent is 
discharged to Whites Creek.  

During storms, sewage is diverted from the inlet works to the wet weather storage ponds (2 in 
series), which is then returned to the plant when inflow subsides. There is an emergency overflow 
from the second storage pond directly to the Whites creek. 

A process flow diagram for Moss Vale STP can be found in Appendix C. 

Table 3.12: Moss Vale STP – Process Units and Capacities 

Unit Capacity 

STP Design Capacity  

Design Population 9,000 EP 

ADWF 2.2 ML/d (25 L/s) @ 240 L/EP/d 

DDWF 2 x ADWF (50 L/s) 

DWWF 13.2 x ADWF (332 L/s) 

SPS

Pump 

rate (L/s)

MV2 Pump 1 3

MV2 Pump 2 3

MV4 Pump 1 14

MV4 Pump 2 52

MV5 Pump 1 30

MV5 Pump 2 30

MV6 Pump 1 4

MV6 Pump 2 4

MV7 Pump 1 8

MV7 Pump 2 7

MV8 Pump 1 20

MV8 Pump 2 17

MV9 Pump 1 3

MV9 Pump 2 3

MV10 Pump 1 4

MV10 Pump 2 7

MV11 Pump 1 13

MV11 Pump 2 13

MV12 Pump 1 17

MV12 Pump 2 17

MV13 Pump 1 3

MV13 Pump 2 3

MV14 2

MV15 2



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

38 

Unit Capacity 

1 x inlet works with screening and grit removal 

Max inflow = 333 L/s 

Inflow excess of 175 L/s diverted to storm detention 
pond post screening 

2 x storm detention pond  
Capacity: 2,400 m

3 
and 17,300 m

3
 

9 days storage at ADWF 

2 x IDEA reactors 9,000 EP 

Chemical dosing, consisting of:   

Liquid alum for P removal 2 x Alum storage tanks: 25 kL each 

1 x catch pond  
Capacity: 2,100 m

3
 

1 day storage at ADWF 

1 x UV disinfection unit  
Design flow (full UV treatment): 25.5 L/s 

Maximum (partial treatment) flow: 88 L/s 

2 x sludge lagoons   
Effective volume: 1,530 m

3
 each 

Fill time: 8 months each 

4 x sludge drying beds  
Management area: 550 m

2
 each 

Maximum depth of storage: 300 mm 

Biosolids Management 
Stabilisation grade B of biosolids is targeted for all 
WSC STPs.  

Effluent Management Treated effluent is discharged to Whites Creek.  

License requirements and non-compliances 

The EPA licence for this site (number 1731) specifies monitoring of: 

1. Volume of effluent discharged to Whites Creek and wet weather discharge from the storm 
balance pond. This is limited to a combined maximum of 8,400 kL/day 

2. Quality of effluent discharged and ambient water quality upstream and downstream of the 
effluent discharge point on Whites Creek 

3. Total volume at the weir structure adjacent to the inlet works 

Recent non-compliances are summarised in Table 3.13. 

Table 3.13: Moss Vale sewerage non-compliance 

Year starting Type of non-compliance 

1 May 2014 

The load limit of total Nitrogen exceeded due to high rainfall experienced in the 
catchment throughout the year. Currently Moss Vale STP is operating around the 
capacity of its design dry weather flow and augmentation is planned in the near future.  

Ammonia Nitrogen exceeded to 2.1 due to high rainfall experienced in the catchment 
throughout the year. Currently Moss Vale STP is operating around the capacity of its 
design dry weather flow and augmentation is planned in the near future.  

Volume/mass limit exceeded due to high rainfall experienced in the catchment 
throughout the year. Currently Moss Vale STP is operating around the capacity of its 
design dry weather flow and augmentation is planned in the near future. 

1 May 2013 

Exceedance of the daily volume limit due to high rainfall and groundwater levels (on 2 
occasions) 

Failed to suppy details required in annual return Statement of Compliance for Pollution 
Incident Response Management Plan (PIRMP) 

1 May 2012 

Exceedance of the daily volume limit due to periods of high rainfall that increased the 
water table & reduced capacity within the reticulation system.  

Exceedance of load limit for Nitrogen (total) due to extra flows because of urban 
development, storm water inflow & rain infiltration. 



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

39 

Year starting Type of non-compliance 

1 May 2011 

Daily volume limits exceeded due to high consistant rainfall (on 19 occasions) 

Exceeded 100 percentile concentration limit of 15 for Nitrogen (total)  

Exceedance of load concentration limits for Total Nitrogen due to extra flows due to 
development, storm water & infiltration. 

1 May 2010 Daily volume limit exceeded (on 4 occasions) 

1 May 2009 

Exceedance of limits of Nitrogen, due to extra flows at STP due to development, storm 
water inflow & infiltration. Undergoing assessment on dry & wet weather flow analysis, 
to ascertain effects of wet weather periods.  

Non-compliance for 100% limit for Nitrogen (total) (on 3 occasions) 

Non-compliance of condition for continuous measurement of volume (on 2 occasions) 

3.5.7 Robertson Sewerage Scheme 

Robertson lies in the immediate catchment of Wingecarribee Reservoir.  Due to the importance of 
the Wingecarribee Reservoir as a water source for the Wingecarribee Shire and the downstream 
Warragamba Dam, WSC found it necessary to sewer Robertson in 2012 to reduce the risk of 
contamination from on-site sewage management systems. 

The raw sewage generated by the town gravitates to a single sewage pumps station (SPS 1) and 
pumped to Robertson STP. The high quality treated effluent is transferred via a 15 kilometre effluent 
transfer main to a purpose built 47 million litre storage dam in Glenquarry where it is then used for 
pasture irrigation on 42 hectares of agricultural land. 

 

Figure 3.12: Robertson Sewerage Scheme 

STP Description 

The Robertson STP utilizes Siemens BioNutre activated sludge process for secondary treatment 
followed by filtration in a membrane operating system. Treated water then undergoes UV 
disinfection before being transferred to the agricultural reuse scheme. 

A process flow diagram for Bundanoon STP can be found in Appendix C. 



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

40 

Table 3.14: Robertson sewerage key components 

Unit Capacity 

STP Design Capacity  

Design Population 2,000 EP 

ADWF 0.42 ML/d (4.86 L/s) 

DDWF 3.5 x ADWF (17.0 L/s) 

1 x inlet works with screening and grit removal Max inflow = 17 L/s 

1 x Bioreactor (BioNutre), consisting of a three-stage 
aeration process followed by a post anoxic reactor 

2000 EP 

Capacity: 17 L/s 

2 x Membrane Operating System (MOS) 
2000 EP 

2 tanks per unit. Tank volume: 19.5 kL 

Chemical dosing, consisting of:   

Liquid alum for P removal 20 kL 

Liquid caustic for alkalinity and pH control 20 kL 

Membrane cleaning chemicals (sulphuric 
acid, citric acid, sodium hypochlorite, sodium 
metabisulphite) 

1.5 kL per chemical 

Sodium acetate for carbon supplement 1,300 L 

1 x UV disinfection unit Design flow (full UV treatment): 17 L/s 

1 x sludge tank 30 kL 

1 x centrifuge for sludge dewatering 5 m3 /h 

1 x filtrate tank 60 kL 

2 x Reclaimed water pump (duty-standby) 3 L/s at 3 m head 

Reclaimed water storage dam (off-site) 47 ML 

Biosolids Management 
Stabilisation grade B of biosolids is targeted for all 
WSC STPs.  

Effluent Management 
All effluent is transferred to 47 ML storage dam in 
Glenquarry for use in agricultural irrigation  

License requirements and non-compliances 

The EPA licence for this system (number 20205) specifies monitoring of the volume and quality of 
wet weather releases to the Wingecarribee River.  Given the proximity of the system to 
Wingecarribee Reservoir, the system has been designed to operate without overflow with full 
treatment for all flows and it is expected that all of the flows will be reused in most years.  There are 
no annual volume limits for wet weather discharges and no load based licensing fees are levied for 
this system.  The system has operated for two complete reporting years and in this time, no non-
compliances have been recorded. 

3.6 Urban stormwater 

Wingecarribee Shire Council developed a “Stormwater Management Plan – 2010 to 2031” in order 
to manage stormwater quality, stormwater quantity, stormwater related assets, and stormwater 
aspects of new developments. 

Council is in the process of updating their stormwater asset management system to shift to a more 
pro-active approach to stormwater asset management. In order to plan and budget for future 



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

41 

requirements of the stormwater system, Council has implemented a Developer Servicing Plan (DSP) 
to collect funds for the provision and replacement of stormwater infrastructure from new 
developments. 

Stormwater Harvesting 

Council undertakes stormwater harvesting from the East Bowral wetlands for use on the East 
Bowral playing fields as well as using water from Lake Alexandra for irrigation of the surrounding 
landscaping.  

3.7 Asset replacement costs 

The current replacement costs for water and sewerage assets are given in Table 3.15 and Table 
3.16 respectively. These tables are taken from Wingecarribee Shire Council’s Strategic Asset 
Management Plan 2016. Values as of 30 June 2015. 
 
Service Lines ($44M) are the sewer property connections that council own and maintain. These are 
the lines that run from the sewer main to the property boundary trap. Water services ($33.7M) are 
the water connections that council own and maintain. These are the lines that run from the water 
main to the individual property water meter. 
 



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

42 

Table 3.15: Current replacement cost for water assets 

Asset Category 
Replacement Cost 

$000 

Residual Value 

$000 

Depreciable 

Amount $000 

Depreciated 

Replacement Cost 

$000 

Annual Depreciation 

Expense $000 

Treatment Plants (incl. Mitta Depot) 40,455 5,948 34,506 23,830 540 

Reservoirs (incl. Telemetry) 37,736 3,340 34,396 19,571 360 

Pump Stations 12,640 511 12,129 4,586 185 

Dams 20,550 7,536 13,014 11,217 168 

Mains 85,289 8,519 76,770 54,791 845 

Hydrants 22,929 0 22,929 11,908 355 

Valves 17,423 0 17,423 9,230 271 

Meters 5,065 0 5,065 3,284 185 

Water Services 33,773 0 33,773 22,650 546 

Bulk Meters 654 16 638 512 20 

Urban Filling Station 233 0 233 187 7 

Total 276,745 25,871 250,874 161,766 3,483 

 

Table 3.16: Current replacement cost for sewerage assets 

Asset Category 
Replacement Cost 

$000 

Residual Value 

$000 

Depreciable 

Amount $000 

Depreciated 

Replacement Cost 

$000 

Annual Depreciation 

Expense $000 

Pump Stations 28,259 2,961 25,298 20,030 637 

Gravity Mains 60,281 12,048 48,233 48,016 487 

Rising Mains 9,887 1,977 7,910 8,767 89 

Valves 1,226 0 1,226 972 28 

Vents 906 0 906 398 7 

Access Chambers 44,217 8,375 35,841 31,620 450 

Service lines 44,044 4,404 39,640 27,210 583 

Treatment Works (incl. Telemetry) 70,831 19,410 51,421 57,958 1,181 

Total 259,650 49,175 210,475 194,971 3,463 



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

43 

3.8 Current price signals 

Based on Wingecarribee Shire Council’s water and sewerage charges 2015/16, the recent pricing 
details are summarised in the tables below: 

Table 3.17: Wingecarribee Shire Council water and sewerage fees and charges 

Wingecarribee Shire Council 
fees and charges 

Residential Non-residential 

Water Access Charge $0.43 per day 
$0.43 per day (20 mm) up to 
$24.23 per day (150 mm) 

Water Consumption Charge 
$1.78 per kL up to 616 kL 

$2.67 per kL for over 616 kL 
$1.78 per kL 

Sewerage Access Charge $2.07 per day 
$1.70 per day (20 mm) up to 
$95.85 per day (150 mm) 

Sewerage Usage Charge  $1.33 per kL water consumed 

Typical Residential Bill 
Water - $502 (2014/15) 

Sewerage - $739 (2014/15) 
 

Typical Developer Charge 
Water - $6,480 (2014/15) 

Sewerage - $8,250 (2014/15) 

 

3.9 Liquid Trade Waste Policy 

Wingecarribee Shire Council’s current Liquid Trade Waste Policy was adopted on 22 June 2011 with 
a review scheduled for  2016. Details of fees and charges are given in Table 3.18. 

Table 3.18: Wingecarribee Shire Liquid Trade Waste Fees and Charges 

Type of Fee Fee/Charge (2015/16) 

Application fee  

Category 1 $47.85 

Category 2 & 2S $155.65 

Category 3 $342.65 

Annual trade waste fee  

Category 1 (includes exempt low risk business) $56.10 

Category 2 & 2S $174.35 

Category 3 $591.80 

Pre-treatment device inspection fee per approved device $100.00 

Trade waste usage charge  

Trade Waste Usage (with appropriate pre-treatment) $1.82 per kL 

Trade Waste Usage (without appropriate pre-treatment) $16.06 per kL 

Trade Waste Reinspection Fee  

Category 1 (includes exempt low risk business $56.10 

Category 2 & 2S $83.93 

Category 3 $165.33 



Wingecarribee Shire Council – IWCM Issues Paper 

NSW Water Solutions Report Number WSR 16020 

44 

Type of Fee Fee/Charge (2015/16) 

On-site Receival area waste fee  